
Hip Bridge Bench
   DR041



8

9

10

11

12







5

Item No. Description Qty

1 Left Beam Bracket 1
2 Right Beam Bracket 1
3 Middle Connecting Rack 1
4 Adjusting Bracket 1
5 Pad Frame 1
6 Hook Rack 14
7 Pedal Plate 1
8 Guide Rod 2
9 Shaft φ25×314 1

10 Back Pad 1
11 Liner Plate I 1
12 Liner Plate II 1
13 Cushion Pad 2
14 Spring Latch Assembly 1
15 Spring Latch Assembly 1
16 Aluminium Grip Cap φ32.5×φ26×19 4
17 Stop Collar 4
18 Plug PT50×100 6
19 Handle Cover 4
20 Aluminium Grip Cap φ33×φ26.8×9.5 4
21 Stop Collar 3
22 End Cover 2
23 Upper Sleeve 2
24 Lower Sleeve 2
25 Straight Sleeve 12
26 Floor Mat 6
27 Tube Plug 4
28 Circlip For Hole φ40 4
29 Linear Motion Bearing 4
30 Bearing 6005-2Z 2
31 Hexagon Rivet Nuts M10×19.5 16
32 Hexagon Bolt M12×75 4
33 Hexagon Bolt M10×30 4
34 Hex Socket Pan Head Screw M10×25 20
35 Hex Socket Head Bolt M8×20 2
36 Hex Socket Head Bolt M8×15 1
37 Hex Socket Countersunk Head Screw M10×30 16
38 Hex Socket Countersunk Head Screw M10×25 2
39 Hex Socket Countersunk Head Screw M6×16 4
40 Phillips Countersunk Screw M5×8 1
41 Set Screw M5×3 8
42 Washer φ13.5×φ24×2.5 8
43 Washer φ11×φ20×2 24
44 Spring Washer φ8 3
45 Nylon Lock Nut M12 4
46  Cap Nut M8 2



6



STEP 1

7

Item No. Description Qty

10 Back Pad 1

33 Hexagon Bolt M10×30 4

43 Washer φ11×φ20×2 4

10

43

33

43

33



8



9



10



11



12


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23

